

MAS Certified Green® Certificate of Compliance Low-Emitting Materials



Awarded to: **PID FLOORS OF NEW YORK, NY**
5 West 20th Street; Zip Code: 10011

Category: Construction Material - Flooring
Cert. Scheme: VOC Emissions

Accredited Standards & Test Methods: California Dept. of Public Health Standard Method v1.2 *classroom & private office*

*Conforms With Criteria of MAS Certified Green® Program
LEED v4.1 ID+C, BD+C *low-emitting materials*
TVOC Emissions at 14-days *low-emitting materials*
CHPS 2019 Core Criteria 3.0 EQ C6.1.2 *0.5 mg/m³ or less*
flooring systems

Certified Products: Flooring Products Bracket
(see page 2 for list of certified products)

Test Date: December 06, 2022 Report No.: 2200988 Certificate No.: MAS2200988-R1

Valid: December 2022 to April 2024



Testing Cert. # 2925.01
Product Cert. # 2925.02

Product Certifier, MAS Certified Green CT

Laboratory Testing by [Materials Analytical Services, LLC](#) - ISO/IEC 17025:2017
3rd Party Product Certification by [MAS Certified Green®](#) - ISO/IEC 17065:2012
*outside of A2LA accreditation scope

Page 1 Of 2

3945 Lakefield Ct. · Suwanee, Ga. · 770-866-3206 · <http://www.mascertifiedgreen.com/>

MAS Certified Green® Certificate of Compliance Low-Emitting Materials



Awarded to: **PID FLOORS OF NEW YORK, NY**
5 West 20th Street; Zip Code: 10011

Certified Products:

Flooring Products Bracket

<i>Board Collection</i>	<i>Canada Luxe Collection</i>	<i>C/H Collection</i>
<i>Chêne Collection</i>	<i>Crave Collection</i>	<i>Drift Collection</i>
<i>Finelock Collection</i>	<i>Flex Collection</i>	<i>Foundation Collection</i>
<i>In Love Collection</i>	<i>Liberty Collection</i>	<i>Modern Collection</i>
<i>Parquet Collection</i>	<i>Pure Collection</i>	<i>Reclaimed Collection</i>
<i>RQ VI Collection</i>	<i>Selected Collection</i>	<i>Tandem Oak Collection</i>
<i>Top Line</i>	<i>Traditional Collection</i>	<i>Unfinished Collection</i>
<i>Walnut Collection</i>	<i>Well-Treated Collection</i>	<i>Contract Division*</i>

*Includes all wood species, construction types, and finishes * Excluding SPC Rigid Core and Laminate Line offerings*

Test Date: December 06, 2022

Report No.: 2200988

Certificate No.: MAS2200988-R1

Valid: December 2022 to April 2024



Testing Cert. # 2925.01
Product Cert. # 2925.02

Product Certifier, MAS Certified Green CT

Laboratory Testing by [Materials Analytical Services, LLC](#) - ISO/IEC 17025:2017
3rd Party Product Certification by [MAS Certified Green®](#) - ISO/IEC 17065:2012

*outside of A2LA accreditation scope

Page 2 Of 2

3945 Lakefield Ct. · Suwanee, Ga. · 770-866-3206 · <http://www.mascertifiedgreen.com/>